PTO DRIVEN - GRASS

COLLEGTION SYSTEM

DESIGNED TO FIT:

Bush Hog ZT Series

MODEL YEAR:

2“1 3 '2"1 5 29", 61" & DECKS
Professional  Estate Comm.
MODEL j—'ﬁ MODEL ‘# .
4Nn3t1a0d4 4131503

®
& Performance You Can Count On*™"

OPERATOR’S MANUAL

o ASSEMBLY
MANUAL PART#: 00489 REV: 0



Rear mount plate and PTO mount plate Assembly

ltem # |Part # Desc. Qty.
1 B0844 Rear Frame Brkt. 1
2 B0845 Right Frame Brkt. 1
3 B0846 Left Frame Brkt. 1
4 B0847 Right PTO Mnt. PI. 1
5 B0848 Left PTO Mnt PI. 1
6 B0752 LWR FRAME TUBE 2
7 K0132 U-Bolt / 3/8"-16 x 2.25" x 2.125" / Zinc 4
8 K2038 3/8"-16 Nylon Flange Locknut 12
9 K1191 HHCS / 3/8"-16 x 1" / G5 4
10 K1098 U-Bolt / 5/16"-18 x 2" x 2-1/2" 4
11 K2516 5/16"-18 Nylon Flange Locknut 8




Mower Preparation
Refer to page 6 in the Operation and Maintenance manual for proper clutch preparation and pulley installation.

Back Plate Installation

Remove the (4) 3/8-16 x 1” bolts from mower and attach
Rear Frame Bracket P#(B0844) to rear of mower using the
(4) 3/8-16 x 1” bolts that were removed.

Right Frame Bracket Installation

Attach Right Frame Bracket P#(B0845) to right side of
mower using (2) P#(K0132) 3/8-16 x 2.25” U-bolts and (4)
P#(K0238) 3/8”-16 nylon flange locknuts.

Left Frame Bracket Installation

Attach Left Frame Bracket P#(B0846)to left side of mower
using (2) P#(K0132) 3/8-16 x 2.25” U-bolts and (4)
P#(K0238) 3/8”-16 nylon flange locknuts.




PTO Mount Plates Installation

Attach Left and Right PTO Mount Plates P#(B0847
and B0848) using (4) P#(K1191) 3/8"-16 x 1”
HHCS and (4) P#(K2038) 3/8”-16 nylon flange
locknuts as shown.

Lower Frame Tube Installation

Attach both Lower Frame Tubes P#(B0752) using
(4) P#(K1098) 5/167-18 x 2.5” U-bolts and (8)
P#(K2516) 5/16”-18 nylon flange locknuts through
both plates on outside holes and only the back
plate on the inside holes.

PTO Assembly Installation

Insert the PTO Assembly P#(A1950) into the slots
on the PTO mount plate assembly. Secure the
PTO assembly with (1) P#(B0274) mount pin and
(1) P#(K0086) hair pin clip.

In preparation for the belt installation, remove the
belt guard from P#(A1950). Refer to maintenance
manual for belt installation and adjustments.




I Boot Rod

Plate on top
of boot.

Installation of Boot
Remove cotter pins and existing rod from top
of the grass chute. Bolt boot plate P#(B0850)
onto top of boot P#(E0020M) using (2)
P#(K1182) 3/8”-16 x 1” carriage bolts and (2)
P#(K2038) 3/87-16 nylon flange locknuts.
Place boot on mower deck as shown and
insert boot rod P#(B0348) provided and hair
pin clip P#(K0099) to secure in place.

Weight Kit Installation

Install weight brackets on each side of the
front of the mower by placing bracket
P#(B0026) on front caster frame. Secure
using (1) P#(K0136) 3/8”-16 x 2.562 x 3.50 U-
bolt and (2) P#(K2038) 3/8”-16 nylon flange
lock nuts on each bracket.

Place P#(B0382) 30" Weight Bar centered
across the front of the mower on the brackets
and secure using (2) P#(K0331) 1/27-13 x
4.312 x 4.25 U-Bolts and (4) P#(K2012) 1/2”-
13 nylon flange locknuts.

Attach Hoses
Refer to the operation and maintenance
manual for hose sizing and attachments.




Upper Frame Assembly and PTO Assembly

ltem # |Part# Desc. Qty.
1 B0847 Right PTO Mnt. PI. 1
2 B0848 Left PTO Mnt PI. 1
3 A1058 UPPER FRAME ASSY 1
4 A1950 PTO Assy / Heat Guard 1
5 E6009 8" BLOWER CONE 1
6 B0274 PTO Assy. Mnt. Pin 1
7 k0086 Hair Pin Clip .125 OD x 2.50 1
8 K0133 Clevis Pin 1/2" x 2-1/2" 2
9 K0088 Hair Pin Clip 5/32" x 2-5/8" L 2
10 K0125 5/16"-18 x 2-1/2" ALL THREAD HHCS 2
11 K2516 5/16"-18 Nylon Flange Locknut 2




Top Assy. and Inlet Installation

ltem # [Part# Desc. Qty.
1 IA1158 Pro 3 Top Assembly w/ Dual Latch 1
2 V0025 INLET 1
3 K0125 5/16"-18 x 2-1/2" ALL THREAD HHCS 2
4 K2516 5/16"-18 Nylon Flange Locknut 2




‘Assy OLd
0561V

sdwe|n
9SOH 9 7 /

fl I\

0900r 1\ '

auon y :
domolg 8 i - Y A Fv

}eg p10d ‘Aey
(Mogv) MMmaozer

joog
Wo0zZ003

M,
9SOH Jamo

x
. = ey B7R08
i ) : \ Id W )

oLd Wby I~

T XD [
= ) 09004 /
sdwe|n N\:

9SOH .8 : \
cmocw

_ (2
o) Vo]

mﬁm ‘Assy
alempieyH a|pueH
0v908H oid Aesy doy
) 9790V 8SLLY
) (1)

anse|d

wl B «9

SZ00A
(1)

poy joog Beg

"Id y008
osgod 8reod ﬂ auw SIRMpIEH
Arv (1)

6€209H

A\\ (1)
=)

3 IDI 3009 6002V [ |

swetd by
sreog
A:

"Assy aweuy

Jaddn
aweld }jo
91304
(1)

0 (ug2) saqny sBeg uonaa|lon 34 'na ¢'¢

_.aweld um \// Z0009

zs.08
(2)

Bury Beg
122049
(€)

=

M) [esianiun OLld 9€d 8002Y [ |

b ublem T~

& Wby B ya Q
¢ o beg
. e£sgod | uw&

/q o) - alempleH
=~
Hi 1k *  6ZZOEH

(1)
i ybdan Zoozv [

leg yBiom .08 &
zgcog \W 7:
(1) ey

Jeg ybBIoM .0E
Zscog
(1)

M4a ybram
aiempieH
6£909H
(1)

}29 p10J "Aay
(MPSV) ¥MA09STY
SSZON

Nl : (1)
¥ 1euspns

aweuy
L6808

05} ) A3Ing auibuz wmoom: ]

[S911AS ST) Z0SIELLY Y

G10Z-€10zZ :(s)eax sud

}eg p10D Aoy
(ML9VY) MMAoe91r

L9ZOW

(-

(S9U19§ J1) EOSIELLY

(F LOZ/8 L/8) espalay |oiu|

}od piod "Aay
{(Mo9v) Mmaozoy
6VZ0N
(1)

P (SOUISTd) HOSLELLY ,

## UOISIAY

(5366700 B (D3 B Zd)68Y0D :IENUEW S, IPUMO
S9119S [eU0ISSAI01d 17 - BOH ysng|

UBALQ Old (14 'ND G1) 9¢d :9dAL anura/ren
SALIIS AL1ST 17 B SOLIS [RIDIDWI0Y) IJe)ST 1Z2°S




Notes:




New PECO, Inc.
100 Airport Road | Arden, North Carolina 28704
Phone: 1-800-438-5823 | 828-684-1234
Fax: 828-684-0858
Email: peco@lawnvac.com

Website: www.lawnvac.com


mailto:doug.damato@lawnvac.com

	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10

